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TEST SUMMARY

5.1.1 ANTENNA REQUIREMENT
RESULT: Passed

5.1.2 PEAK OuTPUT POWER
RESULT: Passed

5.1.3 6DB AND 99% BANDWIDTH
RESULT: Passed

5.1.4 POWER DENSITY
RESULT: Passed

5.1.5 CONDUCTED SPURIOUS EMISSIONS AND FREQUENCY BAND EDGE MEASURED IN

100kHz BANDWIDTH
RESULT: Passed

5.1.6 SPURIOUS EMISSION
RESULT: Passed

5.2.1 MAINS CONDUCTED EMISSIONS
RESULT: Passed

6.1.1 ELECTROMAGNETIC FIELDS
RESULT: Passed




A TUVRheinland®

Produkte
Products
Prifbericht - Nr.: 10045580 001 Seite 3 von 104
Test Report No. Page 3 of 104
Contents
1. GENERAL REMARKS ..cuitmuiimirresisensreasrmnsssmsssasssamsssansssnsssassssmsssnssssnsssansssnsssnnssnnsssnnns 4
1.1 COMPLEMENTARY IMATERIALS ...uteuurresiressseassresssensssnssssnsssassssnsssessssnsssansssnsssnnssnnssnnnss 4
2. T E ST SITES -utveuurressransrenssrnsssenssrassransssessssssssesssassssssssasssssssssssssnsssessssnsssnnssnnsssnnsssnnnen 5
2.1 TE ST F A CILITIES eeuureuseuusasranssasrasssnssasssnssassanssnssasssnssasssnssasssnssassnnssnssanssnssanssnssnsssnsnnn 5
2.2 LIST OF TEST AND MEASUREMENT INSTRUMENTS . 1euusresreasseassrensssnssrensssnssransssnsssanssnns 6
2.3 TRACEABILITY teuteuuraussassassasssnssasssassassssssassssssassssssnssasssnssassssssassssssassasssassanssnssansnnssnns 7
2.4 CALIBRATION .uveuusresrensssnssrsssssnssssnssrasssssssssssssssssassssssssssssssssssssssnsssasssnasssansssnsssnnnsnns 7
2.5 MEASUREMENT UNCERTAINTY 1euueuuressesssassesssssssssssssasssssssssssssassasssnssssssnssassssssnssnnssnnns 7
3. GENERAL PRODUCT INFORMATION ...ccuceeeureessrmnssnmsssmnsssnsssasssnmsssnssssnsssnssssnsssnnsssnsssnnns 8
3.1 PRODUCT FUNCTION AND INTENDED USE ....cuteuieereesresssasranssassassssssassasssassasssnssansanssnns 8
3.2 RATINGS AND SYSTEM DET AILS..ucteuuireesiresirenssressrenssressssnsssnssssnsssnssssssssnsssansssnsssanssnns 8
3.3 INDEPENDENT OPERATION IIODES ... ccuuiieuceeesensrrmssrnmsssnsssnnsssasssamsssnsssnnsssnnsssnsssnnssnns 9
3.4 NOISE GENERATING AND NOISE SUPPRESSING PARTS .cveuireesrresremsrresssenssrensssnsssnnssnns 9
3.5 SUBMITTED DO CUMENT S .. teeueeesusensrrnsssnnsssnsssnnssamsssassssnsssasssnmsssnssssnsssnnsssnsssnnsssnsssnnss 9
4, TEST SET-UP AND OPERATION IVIODES ... ceeuiieuiremuremnirmnssrmnsrsnsssnsssnnsssnsssnnsssnsssnnsssnns 10
41 PRINCIPLE OF CONFIGURATION SELECTION .ecuvveuureessressrrasssnssssnssrnssssnsssnsssenssnnnssnnnss 10
4.2 TEST OPERATION AND TEST SOFTWARE....ccuucemsrassremsssnnssrasssnnsssnsssnsssnnsssnsssnnsssnnssns 10
4.3 SPECIAL ACCESSORIES AND AUXILIARY EQUIPMENT ...vveerressrensrenssenssrensernsssenssransres 10
4.4 COUNTERMEASURES TO ACHIEVE EMIC COMPLIANCE.....ccseezcrmsrsessrnnsrnmssrmnssnnssrnnsens 11
4.5  TEST SETUP DIAGRAM ....cuiieireeieeirmnssrmnssensssnssrasssnmsssnnsssasssansssnsssnnssnnsssnnssnnsssnnssnn 11
5. TEST RESULTS 1euieuureusmussessmsssassasssnssassenssassasssnssasssnssasssnssassssssassnsssnssasssnssnnssnssnnsnnss 13
5.1 TRANSMITTER REQUIREMENT & TEST SUITES cuuveeurreusrenssrnnsrensssassrsnssenssrsnssrasssanssnnns 13
LI O B Vo (= Ta = W = To 1014 =] .= 13
5.1.2  PEAK OUIPUL POWEL ...ttt ettt es e e et e e e s e e ane e e s aneeeaneeeanneeanns 14
5.1.3 6dB ANd 99% BANAWIALN ...ttt e et e e e e e e eeeaaaeaaee 34
LI R oL Tl D =T g I PRSI 54
5.1.5 Conducted spurious emissions and Frequency Band Edge measured in 100kHz
LSz Talo 7 o 1 o NEU TSR 74
5.1.6  SPUIOUS EMUSSION ..ottt ettt s e e e s e e s s e eanneeanns 99
5.2  IMIAINS EMISSIONS . ..utteusenssrassransssassressssnssssssssnssrasssansssnsssssssssssssnsssnsssnssssnsssnnssnnnss 100
521  Mains CONAUCIEA EMUSSIONS........oeeeeeee ettt et e et e et er e e e e e e e iraaaeees 100
6. PHOTOGRAPHS OF THE TEST SET-UP..c.iieeiieireirensrresirsesssessisssssnssssssssnssransssnnnsens 101
7. LIST OF TABLES ..uvveuurecuseassrassssnsssnsssenssrasssssssssssssnsssassssnsssnssssssssnssnsssssnsssansssnnnsnns 104
8. LIST OF PHOTOGRAPHS. .eeuureustesssassseassrasssnsssssssssssssassssssssssssssssssssssssssnsssansssnnssnns 104




A TUVRheinland®

Produkte

Products
Prifbericht - Nr.: 10045580 001 Seite 4 von 104
Test Report No. Page 4 of 104

1. General Remarks

1.1 Complementary Materials

All attachments are integral parts of this test report. This applies especially to the following
appendix:

Appendix P: Photo Documentation external view
(File Name: 10045580APPENDIX P)

Appendix D: Test Result of Radiated Emissions
(File Name: 10045580APPENDIX D)

Test Specifications

The following standards were applied:.

Table 1: Applied Standard and Test Levels

Radio

FCC CFR47 Part 15: Subpart C Section 15.247

ANSI C63.10:2009,

KDB558074 D01 DTS Meas Guidance v03
KDB662911 D01 Multiple Transmitter Output
KDB662911 D02 MIMO with Cross-Polarized Antennas
RSS-210 (12-2010) Issue 8
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2. Test Sites

2.1 Test Facilities
TUV Rheinland Taiwan Ltd.

11F. No.758, Sec. 4, Bade Rd., Songshan Dist.
Taipei City 105
Taiwan (R.O.C.)

FCC Registration No.: 365730
TAF Accredited NCC Test Lab. No.:0759
TAF 1SO17025 Certification effective periods: 2013-Jul-1st to 2016-Jun-30th

Testing Laboratory

0759
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2.2 List of Test and Measurement Instruments

Table 2: List of Test and Measurement Equipment

Kind of Manufacturer Type S/N Calibrated until
Equipment

EMI Test
Receiver R&S ESCI 7 101062 1-Sep-14
Bilog Antenna TESEQ CBL6111D 29802 29-Jun-14
Spectrum R&S FSV 40 100921 10-Dec-14
Analyzer
Horn Antenna ETS-Lindgren 3117 138160 10-Jan-15
Horn Antenna COM-POWER AH840 101031 29-Oct-15
(18GHz~40GHz)
Preamplifier
(30MHz -1GHz) HP 8447F 2805A03335 2-Sep-14
Preamplifier (18 | 5o\_poWER PAM-840 461257 2-Sep-14
GHz -40 GHz)
Pre-Amplifier EM Electronics |  EM30180 60558 23-Oct-14
(1GHz~18GHz)
Loop Antenna Schwarzbeck FMZB 1513 1513-076 28-Sep-14
E'V” Test R&S ESCI 101094 29-Aug-14

eceiver
LISN (1 phase) R&S ENV216 101243 5-dun-14
LISN Rolf Heine NNB-2/16Z 99080 30-Aug-14
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2.3 Traceability

All measurement equipment calibrations are traceable to NML(Taiwan)/NIST(USA) or where calibration
is performed outside Taiwan, to equivalent nationally recognized standards organizations.

2.4 Calibration

Equipment requiring calibration is calibrated periodically by the manufacturer or according to
manufacturer’s specifications. Additionally all equipment is verified for proper performance on a regular
basics using in house standards or comparisons.

2.5 Measurement Uncertainty

The estimated combined standard uncertainty for radiated emissions and conducted emissions
measurements are +3dB.

Table 3: Emission Measurement Uncertainty

Parameter Uncertainty
RF power, conducted +1dB
Adjacent channel power +3dB
Radiated emission of transmitter, valid up to 26 GHz +6dB
Radiated emission of receiver, valid up to 26 GHz +6dB
Temperature +2°¢
Humidity +10 %
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3. General Product Information

3.1 Product Function and Intended Use

The EUT is a fiber optic fed Network Gateway which includes a Wireless 802.11 b/g/n WiFi
access point. The model AT-iIMG1405W is a depopulated version (some VolP components
removed) of the model AT-iIMG1425W. The model tested is AT-iIMG1425W.

For details refer to the User Guide, Data Sheet and Circuit Diagram.

3.2 Ratings and System Details

Table 4: Technical Specification of EUT

Technical Specification Value

Kind of Equipment Intelligent Multiservice Gateway

FCC ID XA5-IMG1425W  IC ID:11704A-IMG14X5

Type Designation AT-iIMG1425W, AT-IMG1405W

Operating Frequencies 2412~2462MHz

Channel Spacing 5 MHz for highest and lowest channel

Channel number 11

Operation Voltage 115V /230 V

Modulation CCK, DQPSK, DBPSK for DSSS; QAM, QPSK, BPSK for OFDM
Antenna gain 3.4 dBi
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3.3 Independent Operation Modes

Basic operation modes are:

A. Transmitting
1. Low channel
2. Middle channel
3. High channel

B. Receiving

C. Standby

D. Off

3.4 Noise Generating and Noise Suppressing Parts

Refer to the Circuit Diagram.

3.5 Submitted Documents

- Technical Description
- Instruction Manual

- Photo Document

- Rating Label
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4. Test Set-up and Operation Modes

4.1 Principle of Configuration Selection

The equipment under test (EUT) was configured to measure its maximum power level.
The test modes were adapted accordingly in reference to the instructions for use.

4.2 Test Operation and Test Software

Setup for testing: Production samples are provided with a Data interface through
which can be set frequency and modulation

This software was running on the laptop computer connected to the EUT. It
was used to enable the operation modes listed in section 3.3 as appropriate.
The samples were used as follows:

Conducted: A000035120-001

Radiation: A000035120-001

Full test was applied on all test modes, but only worst case was shown.

4.3 Special Accessories and Auxiliary Equipment

The product has been tested together with the following additional accessories:

Kind of Equipment | Manufacturer | Model Name S/N
HSTNN-
Notebook HP Q78C-3 CNF0339QBM
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4.4 Countermeasures to achieve EMC Compliance

The test sample which has been tested contained the noise suppression parts as
described in the Constructional Data Form or the Technical Construction File. No
additional measures were employed to achieve compliance.

4.5 Test Setup Diagram

Diagram of Measurement Configuration for Radiation Test

Ant. Tower Lodain
Variable
EUT& 3m
Support Unj

ﬂﬂun;I_

BB

Turn Table

Ground Plane

Test Receiver

;
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Diagram of Measurement Equipment Configuration for Mains Conduction
Measurement (if applicable)

EUT &
Support stand
LISN
30cI
l
Ground plane
Testreceive | |___|-——
prfzccz ]

Diagram of Measurement Equipment Configuration for Conducted Transmitter
Measurement

RF Cable
Test

Receiver EUT

RJ45 Cable

Laptop with test
SW installed
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5. Test Results

5.1 Transmitter Requirement & Test Suites

5.1.1 Antenna Requirement

RESULT: Passed
Test standard : FCC Part 15.247(b)(4), Part 15.203 and RSS-

Gen7.1.4
Limit : the use of antennas with directional gains that do not

exceed 6 dBi

According to the manufacturer declaration, the EUT has an internal antenna with an directional gain of
3.4 dBi, and the antenna is Dipole Antenna fixed to inside of the enclosure with no possibility of
replacement. Therefore, the EUT is considered to comply the provision.

Refer to EUT photo for details.
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5.1.2 Peak Output Power

RESULT: Passed
Test standard : FCC Part 15.247(b)(3), RSS-210 A8.4(4)

Basic standard : ANSI C63.10:2009, KDB558074

Limit : 1 Watt

Kind of test site : Shielded room

Test setup

Test Channel : Low/ Middle/ High

Operation Mode : A

Ambient temperature : 18-22 °C

Relative humidity : 50-65 %

Atmospheric pressure : 100-103 kPa
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Table 5: Test results of Peak Output Power Antenna 1

Pmax: 183.231 mW
Ant 1 Mode: 802.11b DSSS QPSK (HT17)
Channel Frequency Power Power Limit Result
MHz dBm mW
Low 2412 22.63 183.231 500mwW Pass
Mid 2437 22.33 171.002 500mwW Pass
High 2462 22.55 179.887 500mw Pass
Pmax: 72.444 mW
Ant 1 Mode: 802.11¢g OFDM BPSK (HT20)
Channel Frequency Power Power Limit Result
MHz dBm mW
Low 2412 18.53 71.285 500mwW Pass
Mid 2437 18.32 67.920 500mwW Pass
High 2462 18.6 72.444 500mwW Pass
Pmax: 73.114 mW
Ant 1 Mode: 802.11n OFDM QPSK (HT20)
Channel Frequency Power Power Limit Result
MHz dBm mW
Low 2412 18.36 68.549 500mwW Pass
Mid 2437 18.24 66.681 500mwW Pass
High 2462 18.64 73.114 500mwW Pass
Pmax: 33.113 mW
Ant 1 Mode: 802.11n OFDM QPSK (HT40)
Channel Frequency Power Power Limit Result
MHz dBm mW
Low 2422 15.2 33.113 500mwW Pass
Mid 2437 14.39 27.479 500mwW Pass
High 2452 14.89 30.832 500mwW Pass
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Table 6: Test results of Peak Output Power Antenna 2

Pmax: 256.448 mW
Ant 2 Mode: 802.11b DSSS QPSK (HT17)
Channel Frequency Power Power Limit Result
MHz dBm mwW
Low 2412 24.09 256.448 500mwW Pass
Mid 2437 23.76 237.684 500mwW Pass
High 2462 23.22 209.894 500mw Pass
Pmax: 141.579 mW
Ant 2 Mode: 802.11¢g OFDM BPSK (HT20)
Channel Frequency Power Power Limit Result
MHz dBm mwW
Low 2412 21.51 141.579 500mwW Pass
Mid 2437 20.13 103.039 500mwW Pass
High 2462 19.64 92.045 500mwW Pass
Pmax: 110.408 mW
Ant 2 Mode: 802.11n OFDM QPSK (HT20)
Channel Frequency Power Power Limit Result
MHz dBm mW
Low 2412 20.43 110.408 500mwW Pass
Mid 2437 19.68 92.897 500mwW Pass
High 2462 19.29 84.918 500mwW Pass
Pmax: 54.954 mW
Ant 2 Mode: 802.11n OFDM QPSK (HT40)
Channel Frequency Power Power Limit Result
MHz dBm mW
Low 2422 16.1 40.738 500mwW Pass
Mid 2437 17.4 54.954 500mwW Pass
High 2452 15.7 37.154 500mwW Pass
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Result Diagrams
ANT 1 MODE:
ANT 1 MODE:
ANT 1 MODE:
ANT 1 MODE:
ANT 2 MODE:
ANT 2 MODE:
ANT 2 MODE:

ANT 2 MODE:

802.11B DSSS DBPSK (HT17).ccccceeerrimeernansnssssse s ssmsssnsssms s snnnes 18
802.11G OFDM BPSK (HT20) .....ccumerrarmerrssnnsrssssssssssmssssssassssnsanens 20
802.11N OFDM BPSK (HT20)......ccouerrarsneerssssmnrsssssmssmsssnssssssassssnssnnens 22
802.11N OFDM BPSK (HT40).......ccccerirmmrmnsnnmnmnsssnssmsssnssnsssssssmsssnsens 24
802.11B DSSS DBPSK (HT17)..ccccerrimeirineninssessnssssensssss s snanens 26
802.11G OFDM BPSK (HT20) ......umrrimmrmnnnnninssnssnsssnssnsssssssnsnnes 28
802.11N OFDM BPSK (HT20).......cccrrirmmrmnsnnnnmnssnsmmssnnsnsssssssmnssnnens 30
802.11N OFDM BPSK (HT40).......ccccrrirnmmrmnsnnnnmnsssnnmmsssnssmsssssssnsssanens 32
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Ant 1 Mode: 802.11b DSSS QPSK (HT17)
Channel MHz dBm
Low 2412 22.63
Spectrum [%]
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Ant 1 Mode: 802.11b DSSS QPSK (HT17)

Channel MHz dBm
High 2462 22.55

Spectrum |:%'

Ref Level 21.80 dBm Offset 21.80 dB @ RBW 1 MHz
jo Attt 10 dB @ SWT 4.8 ms @ VYBW 3 MHz Mode Sweep
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R
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Bandwidth 20.00 MHz Power 22.55 dBm Tx Total 22.55 dBm

n Measuring... 13:54:24 %

Date: 10.JAN.Z014 13:54:24




Produkte
Products

A TUVRheinland®

Prifbericht - Nr.:
Test Report No.

10045580 001

Seite 20 von 104
Page 20 of 104

Ant1 Mode: 802.11g

OFDM BPSK (HT20)
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Spectrum
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Ant 1 Mode:
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Ant1 Mode: 802.11n OFDM QPSK (HT20)
Channel MHz dBm

Low 2412 18.36

Spectrum |:%'
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Bandwidth 20.00 MHz Power 18.36 dBm Tx Total 18.36 dBm

n Measuring...

Date: 10.JAMN.2014 132:57:39

| wid | 2437 18.24

Spectrum |n§|

Ref Level 21.80 dBm Offset 21.80 dB & RBW 1 MHz
j& Att 10 dB @ SWT 4.8 ms @ ¥YBW 3 MHz Mode Sweep
@ 1Pk Max

10 dBm

0 dBem

-10 dBm

-20 dem } ‘W

el 1 1
-40 dBm
-50 dBm
-60 dBm
=70 dBm
CF 2.437 GHz 691 pts Span 40.7 MHz
Channel Power

Bandwidth 20.00 MHz Power 18.24 dBm T« Total 18.24 dBm

H SUSEELHLL o 135720 g

Date: 10.JAM.2014 13:57:21
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Ant 1 Mode:

802.11n OFDM QPSK (HT20)

Channel

MHz dBm

High

2462 18.64

Spectrum

Ref Level 21.80 dBm Offset 21.80 dB @ RBW 1 MHz
jo Attt 10 dB @ SWT 4.8 ms @ VYBW 3 MHz Mode Sweep

@ 1Pk Max

10 dBrmn

0 dBm

-10 dBm

-20 dBm

5y

P

-40 dBm

-50 dBm

-60 dBm

-70 dBm

CF 2.462 GHz

691 pts

Span 40.7 MHz

Channel Power

Bandwidth 20.00 MHz Power 18.64 dBm Tx Total 18.64 dBm

)

Measuring...

Date: 10.JAN.Z014

12:57:01

13:57:00 7
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Ant1 Mode: 802.11n OFDM QPSK (HT40)
Channel MHz dBm

Low 2422 15.2

Spectrum |:%'

Ref Level 21.80 dBm Offset 21.80 dB @ RBW 1 MHz
jo Attt 10 dB @ SWT 4.8 ms @ VYBW 3 MHz Mode Sweep
@ 1Pk Max

10 dBrmn

0 dBm

-10 dBm

-20 dBm

e

-30 dBm

~40 dBm

-50 dBm

-60 dBm

-70 dBm

CF 2.422 GHz 691 pts Span 81.3 MHz
Channel Power

Bandwidth 40.00 MHz Power 15.20 dBm Tx Total 15.20 dBm

n Measuring...

Date: 10.JAN.Z014 13:55:41

| wid | 2437 14.39

Spectrum |n§|

Ref Level 21.80 dBm Offset 21.80 dB & RBW 1 MHz
j& Att 10 dB @ SWT 4.8 ms @ ¥YBW 3 MHz Mode Sweep
@ 1Pk Max

10 dBm

0 dBem

-10 dBm

-20 dBm ur'l;v

g

-50 dBm

-60 dBm

-70 dBm

CF 2.437 GHz 691 pts Span 81.3 MHz
Channel Power

Bandwidth 40.00 MHz Power 14.39 dBm T« Total 14.39 dBm

H Measuring...

135008

Date: 10.JAM.Z2014 12:59%9:18
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Ant 1 Mode:

802.11n OFDM QPSK (HT40)

Channel

MHz dBm

High

2452 14.89

Spectrum

Ref Level 21.80 dBm

jo ALt 10 dB @ SWT 4.8 ms @ VYBW 3 MHz Mode Sweep

Offset 21.80 dB @ RBW 1 MHz

@ 1Pk Max

10 dBrmn

0 dBm

-10 dBm

-20 dBm

-30 dBm .

M‘f‘.w

-50 dBm

-60 dBm

-70 dBm

CF 2.452 GHz

691 pts Span 81.3 MHz

Channel Power

Bandwidth 40.00 MHz Power 14.89 dBm

Tx Total 14.89 dBm

)

Measuring... 13:59:33 %

Date: 10.JAN.Z014

12:59:33
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Ant 2 Mode: 802.11b DSSS QPSK (HT17)
Channel MHz dBm

Low 2412 24.09

Spectrum |:%'

Ref Level 21.80 dBm  Offset 21.80 dB @ RBW 1 MHz
jo Attt 10 de SWT 1ms & ¥YBW 3 MHz Mode Sweep
@ 1Pk Max

10 dBrmn

0 dBm

-10 dBm

-20 dBm

-30 dBr#

-4 dBm

-50 dBm

-60 dBm

-70 dBm

CF 2.412 GHz 691 pts Span 40.7 MHz
Channel Power

Bandwidth 20.00 MHz Power 24.09 dBm Tx Total 24.09 dBm

n Measuring...

Date: 10.JAMN.2014 1&6:15:44

| Mid | 2437 23.76

Spectrum |n§|

Ref Level 21.80 dBm  Offset 21,80 dB @ RBW 1 MHz
|& Att 10de SWT 1ms & YBW 3 MHz Mode Sweep
@ 1Pk Max

10 dBm

0 dBem

-10 dBm

-20 dBm

-20 dBma

dBm

-50 dBm

-60 dBm

-70 dBm

CF 2.437 GHz 691 pts Span 40.7 MHz
Channel Power

Bandwidth 20.00 MHz Power 23.76 dBm T« Total 23.76 dBm

H Measuring...

Date: 10.JAM.Z2014 16:15:26
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Ant 2 Mode: 802.11b DSSS QPSK (HT17)

Channel MHz dBm
High 2462 23.22

Spectrum |:%'

Ref Level 21.80 dBm  Offset 21.80 dB @ RBW 1 MHz
jo Attt 10 de SWT 1ms & ¥YBW 3 MHz Mode Sweep
@ 1Pk Max

10 dBrmn

0 dBm

-10 dBm

-20 dBm

-30 dBmA4

dBm

-50 dBm

-60 dBm

-70 dBm

CF 2.462 GHz 691 pts Span 40.7 MHz
Channel Power

Bandwidth 20.00 MHz Power 23.22 dBm Tx Total 23.22 dBm

n Measuring... 16:15:06 %

Date: 10.JAMN.2014 1&:15:08
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Ant 2 Mode:

802.11g

OFDM BPSK

(HT20)

Channel

MHz dBm

Low

2412 21.51

Spectrum

Ref Level 21.80 dBm
jo Attt 10 dg

Offset 21.80 dB @ RBW 1 MHz
SWT 1ms & VYBW 3 MHz

Mode Sweep

@ 1Pk Max

10 dBrmn

0 dBm

-10 dBm

-20 dBm

=30 dBm

-40 dBm

-50 dBm

-60 dBm

-70 dBm

CF 2.412 GHz

691 pts

Span 40.7 MHz

Channel Power

Bandwidth 20.00 MHz

Power 21.51 dBm

Tx Total 21.51 dBm

)

Measuring...

Date: 10.JAMN.Z2014

16:14:00

| wid |

2437 20.13

Spectrum

Ref Level 21.80 dBm
j& Att 10 dB

Offset 21.80 dB & RBW 1 MHz
SWT 1ms & YBW 3 MHz

Mode Sweep

@ 1Pk Max

10 dBm

0 dBem

-10 dBm

-20 dBm

i

-40 dBm

-50 dBm

-60 dBm

-70 dBm

CF 2.437 GHz

691 pts

Span 40.7 MHz

Channel Power

Bandwidth 20.00 MHz

Power 20,

13 dBm

Tx Total 20.13 dBm

Il

Measuring...

16:14:18

%

Date: 10.JAM.Z2014

16:14:18
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Ant 2 Mode: 802.11g OFDM BPSK (HT20)

Channel MHz dBm
High 2462 19.64

Spectrum |:%'

Ref Level 21.80 dBm  Offset 21.80 dB @ RBW 1 MHz
jo Attt 10 de SWT 1ms & ¥YBW 3 MHz Mode Sweep
@ 1Pk Max

10 dBrmn

0 dBm

-10 dBm

-40 dBm

-50 dBm

-60 dBm

-70 dBm

CF 2.462 GHz 691 pts Span 40.7 MHz

Channel Power

Bandwidth 20.00 MHz Power 19.64 dBm T« Total 19.64 dBm
H Measuring... i6=.14=37 %

Date: 10.JAM.Z2014 16:14:27
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Ant 2 Mode: 802.11n OFDM QPSK (HT20)
Channel MHz dBm

Low 2412 20.43

Spectrum |:%'

Ref Level 21.80 dBm  Offset 21.80 dB @ RBW 1 MHz
jo Attt 10 de SWT 1ms & ¥YBW 3 MHz Mode Sweep
@ 1Pk Max

10 dBrmn

0 dBm

-10 dBm

-20 dBm

Bm

-40 dBm

-50 dBm

-60 dBm

-70 dBm

CF 2.412 GHz 691 pts Span 40.7 MHz
Channel Power

Bandwidth 20.00 MHz Power 20.43 dBm Tx Total 20.43 dBm

n Measuring...

Date: 10.JAN.Z2014 1&:13:31

| wid | 2437 19.68

Spectrum |n§|

Ref Level 21.80 dBm  Offset 21,80 dB @ RBW 1 MHz
|& Att 10de SWT 1ms & YBW 3 MHz Mode Sweep
@ 1Pk Max

10 dBm

0 dBem

-10 dBm

-20 dem U’MMI

-40 dBm

-50 dBm

-60 dBm

-70 dBm

CF 2.437 GHz 691 pts Span 40.7 MHz
Channel Power

Bandwidth 20.00 MHz Power 19.68 dBm T« Total 19.68 dBm

H Measuring... 16:13:00 i

Date: 10.JAM.Z2014 16:12:09




A TUVRheinland®

Produkte
Products
Prifbericht - Nr.: 10045580 001 Seite 31 von 104
Test Report No. Page 31 of 104
Ant 2 Mode: 802.11n OFDM QPSK (HT20)
Channel MHz dBm
High 2462 19.29

Spectrum |:%'

Ref Level 21.80 dBm  Offset 21.80 dB @ RBW 1 MHz
jo Attt 10 de SWT 1ms & ¥YBW 3 MHz Mode Sweep
@ 1Pk Max

10 dBrmn

0 dBm

-10 dBm Ea

-20 dBm *M

VTR
-40 dBm
-50 dem
-60 dBm
-70 dBm
CF 2.462 GHz 691 pts Span 40.7 MHz
Channel Power
Bandwidth 20.00 MHz Power 19.29 dBm Tx Total 19.29 dBm
n Measuring... 16:12:90 %
12z %

Date: 10.JAN.2014 1&:12:49




A TUVRheinland®

Produkte
Products
Prifbericht - Nr.: 10045580 001 Seite 32 von 104
Test Report No. Page 32 of 104
Ant2 Mode: 802.11n OFDM QPSK (HT40)
Channel MHz dBm
Low 2422 16.1
Spectrum [%]

Ref Level 21.80 dBm
jo Attt 10 dg

Offset 21.80 dB @ RBW 1 MHz
SWT 1ms & VYBW 3 MHz

Mode Sweep

@ 1Pk Max

10 dBrmn

0 dBm

-10 dBm

-20 dBm

-30 dBm

-50 dBm

-60 dBm

-70 dBm

CF 2.422 GHz 691 pts Span 81.3 MHz
Channel Power
Bandwidth 40.00 MHz Power 16.10 dBm Tx Total 16.10 dBm

)

Measuring...

Date: 10.JAN.2014 1&6:24:03

Mid 2437 17.4

Spectrum

Ref Level 21.80 dBm
j& Att 10 dB

Offset 21.80 dB & RBW 1 MHz
SWT 1ms & YBW 3 MHz

Mode Sweep

@ 1Pk Max

10 dBm

0 dBem

-10 dBm

-20 dBm

-30 dBm

P

-50 dBm

-60 dBm

-70 dBm

CF 2.437 GHz

691 pts

Span 81.3 MHz

Channel Power

Bandwidth 40.00 MHz Power 17.

40 dBm

T« Total 17.40 dBm

Il

Measuring... 16:23:52

%

Date: 10.JAM.Z2014 16:22:53
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10045580 001

Ant 2 Mode: 802.11n

QPSK (HT40)

OFDM

Channel MHz

dBm

High 2452

15.7

Spectrum

Ref Level 21.80 dBm

jo ALt 10 dB  SWT

Offset 21.80 dB @ RBW 1 MHz

1ms & VYBW 3 MHz Mode Sweep

@ 1Pk Max

10 dBrmn

0 dBm

-10 dBm

-20 dBm

-30 dBm

-50 dBm

-60 dBm

-70 dBm

CF 2.452 GHz

Span 81.3 MHz

691 pts

Channel Power
Bandwidth 40.00 MHz

Tx Total 15.70 dBm

Power 15.70 dBm

)

Measuring...

162424 g

16:24:25

Date: 10.JAN.Z014
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5.1.3 6dB and 99% Bandwidth
RESULT: Passed
Test standard : FCC Part 15.247(a)(2), RSS-210 A8.2(1)
RSS-Gen
Basic standard : ANSI C63.10:2009, KDB558074
Kind of test site : Shielded room
Test setup
Test Channel : Low/ Middle/ High
Operation Mode : A
Ambient temperature : 18-22 °C
Relative humidity : 50-65 %

Atmospheric pressure : 100-103 kPa
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Table 7: Test result of 6 dB and 99% Bandwidth, Antenna 1

BW(max): 11071 kHz
Ant 1 Mode: 802.11b DSSS QPSK (HT17)
Channel Frequency 6 dB BW 99% BW Limit Result
MHz (kHz) (kHz) (kHz)
Low 2412 11071 13892 >500 Pass
Mid 2437 10203 13892 >500 Pass
High 2462 9378 13806 >500 Pass
BW(max): 16411 kHz
Ant 1 Mode: 802.11¢g OFDM BPSK (HT20)
Channel Frequency 6 dB BW 99% BW Limit Result
MHz (kHz) (kHz) (kHz)
Low 2412 16368 17149 >500 Pass
Mid 2437 16411 17149 >500 Pass
High 2462 16411 17192 >500 Pass
BW(max): 17757 kHz
Ant 1 Mode: 802.11n OFDM QPSK (HT20)
Channel Frequency 6 dB BW 99% BW Limit Result
MHz (kHz) (kHz) (kHz)
Low 2412 17627 18147 >500 Pass
Mid 2437 17713 18147 >500 Pass
High 2462 17757 18191 >500 Pass
BW(max): 35890 kHz
Ant 1 Mode: 802.11n OFDM QPSK (HT40)
Channel Frequency 6 dB BW 99% BW Limit Result
MHz (kHz) (kHz) (kHz)
Low 2422 35774 37626 >500 Pass
Mid 2437 35724 37337 >500 Pass
High 2452 35890 37264 >500 Pass
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Table 8: Test result of 6 dB and 99% Bandwidth, Antenna 2

BW(max): 10593 kHz

Ant 2 Mode: 802.11b DSSS QPSK (HT17)
Channel Frequency 6 dB BW 99% BW Limit Result
MHz (kHz) (kHz) (kHz)
Low 2412 10159 13806 >500 Pass
Mid 2437 10593 13806 >500 Pass
High 2462 10333 13806 >500 Pass

BW(max): 16454 kHz

Ant 2 Mode: 802.11¢g OFDM BPSK (HT20)
Channel Frequency 6 dB BW 99% BW Limit Result
MHz (kHz) (kHz) (kHz)
Low 2412 16418 17018 >500 Pass
Mid 2437 16411 17018 >500 Pass
High 2462 16454 16975 >500 Pass

BW(max): 17713 kHz

Ant 2 Mode: 802.11n OFDM QPSK (HT20)
Channel Frequency 6 dB BW 99% BW Limit Result
MHz (kHz) (kHz) (kHz)
Low 2412 17713 18147 >500 Pass
Mid 2437 17627 18147 >500 Pass
High 2462 17627 18191 >500 Pass

BW(max): 36107 kHz

Ant 2 Mode: 802.11n OFDM QPSK (HT40)
Channel Frequency 6 dB BW 99% BW Limit Result
MHz (kHz) (kHz) (kHz)
Low 2422 35724 37264 >500 Pass
Mid 2437 35745 37264 >500 Pass
High 2452 36107 37264 >500 Pass
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Result Diagrams
ANT 1 MODE:
ANT 1 MODE:
ANT 1 MODE:
ANT 1 MODE:
ANT 2 MODE:
ANT 2 MODE:
ANT 2 MODE:

ANT 2 MODE:

802.11B DSSS DBPSK (HT17).ccccceerrimeemnansn e s ssmss s s snnnns 38
802.11G OFDM BPSK (HT20) .....cumerrirmerrssansnssssssssssmsssnssass s snssaneas 40
802.11N OFDM BPSK (HT20)......ccoerrarsmerrssssnsrsssssmssmsssnssssssassssnssanes 42
802.11N OFDM BPSK (HT40).......ccccrrirmmrmnsnnnnmssssnnsmsssnssnssssssssnsanns 44
802.11B DSSS DBPSK (HT17)..ccccmirrieerrnnnmninssessnssnsensssss s snsanens 46
802.11G OFDM BPSK (HT20) .....ccccerrinmmrmnnnsninssnssnssssss s snsnnes 48
802.11N OFDM BPSK (HT20).......cccrrirmmrmnsnnnnmnssnsmmssnnsnsssssssmnssnnens 50
802.11N OFDM BPSK (HT40).......ccccrriummrmnsnnmnmnsssnnmmsssnssmsssssssmnssnnens 52
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Ant1 Mode: 802.11b DSSS QPSK (HT17)
Channel MHz 6dB(kHz) | 99%(kHz)
Low 2412 11071 13892
Spectrum IDV:?I
Ref Level 21.80 dBm Offset 21.80 de & RBW 100 kHz
|& ALt 10 dB & SWT 4.8 ms & YBW 300 kHz Mode Sweep
@ 1Pk View
M1[1] 0.47 dBm
2.4062690 GHz
10 dBm hi2 M2[1] 6.15 dBm
1 bt donipa o) 2.4126950 GHz
1
froism D1 0.150 dBm 'W'W Wi\.,\
-10 dam f/j”ﬂ/d \M\L‘ﬁ\
-20dem
-40 dBm
50 dBm
-50 dBm
70dem
CF 2.412 GHz 691 pts Span 30.0 MHz
Marker
Type \ Ref | Trc | Stimulus | Response \ Function | Function Result \
M1 1 2. 406269 GHz 0.47 dBm
D1 M1 1 11.071 MHz -0.07 de
W2 1 2.412695 GHz 6.15 dBm
[ ] [ ] Measuring... 'lllllll' [y (0 mi:?‘zgn:;; 4
Date: 10.JAN.2014 14:49:53
| Mid | 2437 10203 | 13892
Spectrum IDV:?I
Ref Level 21.80 dBm Offset 21.80 de & RBW 100 kHz
|& ALt 10 dB & SWT 4.8 ms & YBW 300 kHz Mode Sweep
@ 1Pk View
D1[1] 0.19 dB
10.2030 MHz
10 dem 4 M1[1] 0.25 dBm
M1 MWM N 2.4318770 GHz
a-da D1 -0,380 dBém - ]
-10 dem MM UKH\
-20 dBm
-30dem L
a0 dBm ] .HJ"JJ \t“I\NT\.m M
S0dem
-60 dBm
-70 dBm
GF 2.437 GHz 691 pts Span 30.0 MHz
Marker
Type | Ref | Trc | stimulus | Response | Function | Function Result |
M1 1 2.431877 GHz 0.25 dBm
D1 M1 1 10.203 MHz 0.19 dB
M2 1 2.436349 GHz 5.62 dBm

[ Il

] Measuring...

Date: 10.JAN.2014 14:49:02

10.01.2014
144002 2
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Ant 1 Mode: 802.11b DSSS QPSK (HT17)
Channel MHz 6dB(kHz) | 99%(kHz)
High 2462 9378 13806
Spectrum Inv:?l
Ref Level 21.80 dBm Offset 21.80 de & RBW 100 kHz
|& ALt 10 de & SWT 4.8 ms & YBW 300 kHz Mode Sweep
@ 1Pk View
M1[1] 0.09 dBm
2.4573980 GHz
10 dBm e mM2[1] 6.43 dBm
D1 0.430 dB M-%.M“’Wdﬂ“’mw D1 24626080 GHz
[EmsiE) . il M‘“\J\,
-10dem M‘[’/ M M\’\‘\u"\
-20 dBm
B
-20 dem
50 dem
-60 dBm
70 dBm
GCF 2.462 GHz 691 pts Span 30.0 MHz
Marker
Type | Ref | Tro stimulus | Response | Function | Function Result |
M1 1 2 457396 GHz 0.09 dim
D1 M1 1 9,378 MHz 0.44 dB
Mz 1 2.462608 GHz 6.43 dBm

]

Date: 10.JAN.2014 14:48:02

Measuring...

10.01.2014

LT
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Ant1 Mode: 802.11g OFDM BPSK (HT20)
Channel MHz 6dB(kHz) | 99%(kHz)
Low 2412 16368 17149
Spectrum IDV:?I
Ref Level 21.80 dBm Offset 21.80 de & RBW 100 kHz
|& Att 10 dB & SWT 4.8 ms & YBW 300 kHz Mode Sweep
@ 1Pk View
M1[1] -6.85 dBm
2.4037950 GHz
10 dBm M2[1] -0.56 dBm
1 2.4057050 GHz
0 dBm ¥
%JMLW ettt | gl bl mrastit g ot 01
01 -6.560 dBnd ot S
-10 dem A(/' \\
-20dem 4
230 dB -kl L
-40 dBm
50 dBm
-50 dBm
70dem
CF 2.412 GHz 691 pts Span 30.0 MHz
Marker
Type \ Ref | Trc | Stimulus | Response \ Function | Function Result \
M1 1 2.403795 GHz -6.85 dBm
D1 M1 1 16,368 MHz 0.64 dB
2 1 2.405705 GHz -0.56 dBm
| Ji | Measuring...  GEANNRRND 6 Meoras
Date: 10.JAN.2014 14:07:43
| Mid | 2437 16411 | 17149
Spectrum IDV:?I
Ref Level 21.80 dBm Offset 21.80 de & RBW 100 kHz
|& Att 10 dB & SWT 4.8 ms & YBW 300 kHz Mode Sweep
@ 1Pk View
M1[1] -6.87 dBm
2.4287510 GHz
10 dBm M2[1] -0.77 dBm
e 2.4307050 GHz
0 dBm T 3
U CBFFWWLWJLM st |y pedossertiay il 21
o . (il o
-10 dem ‘P{ L‘\
-20 dBm
-40 dBm
S0dem
-60 dBm
-70 deém
GF 2.437 GHz 691 pts Span 30.0 MHz
Marker
Type | Ref | Trc | stimulus | Response | Function | Function Result |
M1 1 2.428751 GHz -6.87 dBm
D1 M1 1 16.411 MHz 0.70 dB
M2 1 2.430705 GHz -0.77 dBm
[ ] [ ] Measuring...  JRRERENER g6 Sy y
Date: 10.JAN.2014 14:08:36
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Ant1 Mode:  802.11g OFDM BPSK (HT20)
Channel MHz 6dB(kHz) | 99%(kHz)
High 2462 16411 17192
Spectrum Inv:?l
Ref Level 21.80 dBm Offset 21.80 de & RBW 100 kHz
|& ALt 10 de & SWT 4.8 ms & YBW 300 kHz Mode Sweep
@ 1Pk View
M1[1] -7.38 dBm
2.4537510 GHz
10 dBm M2[1] -1.48 dBm
2.4557050 GHz
0 dBrm us
- CEWWW%MM purdronm el A O
-10 dBm : : M -
-20 dBm )’J \\
ﬁw [ =
=40 dem M“"
50 dem
-60 dBm
70 dBm
GCF 2.462 GHz 691 pts Span 30.0 MHz
Marker
Type | Ref | Trc | stimulus | Response | Function | Function Result |
M1 1 2 453751 GHz ~7.30 dem
D1 M1 1 16.411 MHz 0.89 dB
Mz 1 2. 455705 GHz -1.42 dBm
| Ji |7 Measuring...  @RANNRRAD i 10.01.201%

Date: 10.JAN.Z2014

14:12:27

14112126 g
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Ant1 Mode: 802.11n OFDM QPSK (HT20)
Channel MHz 60B(kHz) | 99%(kHz)
Low 2412 17627 18147
Spectrum Inv:?
Ref Level 21.80 dBm Offset 21.80 de & RBW 100 kHz
|& Att 10 dB & SWT 4.8 ms & YBW 300 kHz Mode Sweep
@ 1Pk View
M1[1] -5.37 dBm
2.4031870 GHz
10 dBm M2[1] -0.84 dBm
2 2.4069640 GHz
odem - =
01 640 CEI*TIWMM W‘J\*'l.vwﬂ.;'\ o ottt 1 | st Dol bt o 50
: AT
-10 dBm
-20dem MJJJJI M
i T )
-40 dBm
50 dBm
-50 dBm
70dem
CF 2.412 GHz 691 pts Span 30.0 MHz
Marker
Type \ Ref | Trc | Stimulus | Response \ Function | Function Result \
M1 1 2.403187 GHz -5.37 dBm
D1 M1 1 17.627 MHz -1.05 dB
M2 1 2.406964 GHz -0.84 dBm
; = 012014
]-[ ] Measuring...  LRRRRECED S e
Date: 10.JAN.2014 14:50:58
| Mid | 2437 17713 | 18147
Spectrum | :%Jl
Ref Level 21.80 dBm Offset 21.80 dB » RBW 100 kHz
I ALt 10 dB & SWT 4.8 ms @ YBW 300 kHz Mode Sweep
@ 1Pk View
mM1[1] -7.72dBm
2.4281000 GHz
10 dem m2[1] 1.87 dBm
- 2.4320070 GHz
0 dem -+~ I
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-20 dBm .
ol Jl)J l\{J\ﬂJ\
-30 dBm Wy
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-70 dBm
CF 2.437 GHz 691 pts Span 30.0 MHz
Marker
Type | Ref | Trc | Stimulus | Response | Function | Function Result |
M1 1 2.4281 GHz -7.72 dBm
D1 M1 1 17.713 MHz 0.14 dB
M2 1 2.432007 GHz -1.87 dBm
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Ant 1 Mode: 802.11n OFDM QPSK (HT20)
Channel MHz 6dB(kHz) | 99%(KkHz)
High 2462 17757 18191

Spectrum Inv:?l

Ref Level 21.80 dBm Offset 21.80 de & RBW 100 kHz
|& Att 10 dB & SWT 4.8 ms & YBW 300 kHz

Mode Sweep
@ 1Pk View
M1[1] -7.51 dBm
2.4531000 GHz
10 dem M2[1] -1.29 dBm
M5 2.4557480 GHz
0 dem
TR 01 7.0 Cé‘&lﬂi’\mj‘ J‘Jhmn\ Jl’\ﬂtll"Jlk'\Mm b ol 1
- m

20 dem i

-30 dem WNAH w
40 dem W.\L

50 dem
-60 dBm
-70 dBm
GCF 2.462 GHz 691 pts Span 30.0 MHz
Marker
Type | Ref | Tro stimulus | Response | Function | Function Result |
M1 1 2.4531 GHz -7.51 dBm
D1 M1 1 17.757 MHz -0.12 dB
Mz 1 2. 455748 GHz -1.29 dBm
| Ji |7 Measuring...  @RANNRRAD i 10.01.201%
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Ant1 Mode: 802.11n OFDM QPSK (HT40)
Channel MHz 6dB(kHz) | 99%(kHz)
Low 2422 35774 37626
Spectrum IDV:?I
Ref Level 21.80 dBm Offset 21.80 de & RBW 100 kHz
|& ALt 10 dB & SWT 4.8 ms & YBW 300 kHz Mode Sweep
@ 1Pk View
M1[1] ~12.68 dBm
2.4040980 GHz
10 dBm M2[1] -7.28 dBm
2.4194670 GHz
0 dBm
Mz
_10 dBm ML 4 v hr Py R | oy e
01 M3.980 damiine LAY O VTN NPT FPPRATIN WL Y T Y EONTAPOTY FVA PN YO
-20dem / \'k
-30 dBm II.,
Bm LAMM"“‘
50 dBm
-50 dBm
70dem
CF 2.422 GHz 691 pts Span 50.0 MHz
Marker
Type \ Ref | Trc | Stimulus | Response \ Function | Function Result \
M1 1 2.404098 GHz -12.68 dBm
D1 M1 1 35,774 MHz 0,27 dB
W2 1 2.419467 GHz -7.28 dBm
[ | T essurma- URNNIIL WA T
Date: 10.JAN.2014 14:05:51
| Mid | 2437 35724 | 37337
Spectrum IDV:?I
Ref Level 21.80 dBm Offset 21.80 de & RBW 100 kHz
|& ALt 10 dB & SWT 4.8 ms & YBW 300 kHz Mode Sweep
@ 1Pk View
M1[1] ~13.96 dBm
2.4190770 GHz
10 dem M2[1] -7.87 dBm
2.4344670 GHz
0 dBrm
M2
Tl o i 1 7 1 P W VT L W 20 WY W
01 ¥3.870 dem = ety ] a0 4 ity
-20 dBm j \,‘
M::;E"V i e
p ! L
S0dem
-60 dBm
-70 dBm
GF 2.437 GHz 691 pts Span 50.0 MHz
Marker
Type | Ref | Trc | stimulus | Response | Function | Function Result |
M1 1 2.419077 GHz -13.96 dBm
D1 M1 1 35.724 MHz 0.03 dB
M2 1 2.434467 GHz -7.87 dBm
[ ][ ] Measuring...  EEEERNNND il e y
Date: 10.JAN.2014 14:02:33
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Ant 1 Mode: 802.11n OFDM QPSK (HT40)
Channel MHz 6dB(kHz) | 99%(kHz)
High 2452 35890 37264
Spectrum Inv:?l
Ref Level 21.80 dBm Offset 21.80 de & RBW 100 kHz
|& ALt 10 de & SWT 4.8 ms & YBW 300 kHz Mode Sweep
@ 1Pk View
M1[1] ~12.09 dBm
2.4340550 GHz
10 dem M2[1] -6.90 dBm
2.4369490 GHz
0 dem e
_10dem M']a b [ N - 4l T PR PR o
01 Hzaon dEmd\MiJU“W Ly T g T o 1M Pir ™, oLy LTI T LK Y AT = LN, T LR [T Wﬂ
-20 dBm /} \
-20 dem b
Bm 4
50 dem
-60 dBm
-70 dBm
GF 2.452 GHz 691 pts Span 50.0 MHz
Marker
Type | Ref | Trc | stimulus | Response | Function | Function Result |
M1 1 2.434055 GHz -12.09 dBrm
D1 M1 1 35.89 MHz -0.12 dB
Mz 1 2.436940 GHz -6.90 dBm

[ Il
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Ant2 Mode: 802.11b

DSSS QPSK (HT17)

Channel MHz

6dB(kHz) | 99%(kHz)

Low 2412

10159 13806

Spectrum

(=)

Ref Level 21.80 dBm

j= Att 10de SWT

Offset 21.80 dB & RBW 100 kHz
1ms @ YBW 300 kHz

Mode Sweep

@ 1Pk View

M1[1]
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10 dBm

M'IMWUW

M2[1]

1.62 dBm
2.4068770 GHz
7.87 dBm
2.4101330 GHz
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Marker

Type \ Ref | Trc | Stimulus

| Response \ Function |

Function Result \

M1 1
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2.406877 GHz
10.159 MHz
2.410133 GHz

1.62 dBm
0.23 dB
7.87 dBm

[ Jl

] Measuring...

Date: 10,JAN.Z2014 16:36:07

| Mid | 2437

10593 | 13806

Spectrum

10.01.2014

16:36:07 7%

(=)

Ref Level 21.80 dBm

j= Att 10de SWT

Offset 21.80 dB & RBW 100 kHz
1ms @ YBW 300 kHz

Mode Sweep

@ 1Pk View

10 dBm

M1[1]
M2

M1

M2[1]
WMM D1

1.24 dBm
2.4316160 GHz
7.50 dBm
2.4356110 GHz

TEEE——0'1 1.500 dBm: e, S
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20 dem
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-30 dBm fwj“
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-50 dBm

-60 dBm

-0 dem

GF 2.437 GHz

691 pts

Span 30.0 MHz

Marker

Type | Ref | Tro stimulus

| Response | Function |

Function Result |

M1 1
o1 M1 1
M2 1

2.431616 GHz
10.593 MHz
2.435611 GHz

1.24 dBn
118 dB
7.50 dBm
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] Measuring...
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Ant 2 Mode: 802.11b DSSS DBPSK (HT17)
Channel MHz 6dB(kHz) | 99%(kHz)
High 2462 10333 13806
Spectrum [%]
Ref Level 21.80 dem  Offset 21.80 dB @ RBW 100 kHz
|& Att 10de SWT 1ms @ VBW 300 kHz Mode Sweep
@ 1Pk View
M1[1] 1.02 dBm
IVI 2.4566600 GHz
10 dem M2[1] 6.73 dBm
" M1 M%Dl 2.4610450 GHz
o D1 0,730 dBm et ]
-10 dBm "W M\“
-20 dBm J/JJ ‘UL"\LI‘
-20 dem #
m . Mﬁlf %Mm
50 dem
-60 dBm
70 dBm
GCF 2.462 GHz 691 pts Span 30.0 MHz
Marker
Type | Ref | Trc | stimulus | Response Function | Function Result |
M1 1 2. 45666 GHz 1.02 dBm
D1 M1 1 10.333 MHz 0.34 dB
Mz 1 2.461045 GHz 6.73 dBm
[ T T I

Date: 10.JAN.2014 16:34:22
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Ant 2 Mode: 802.11g OFDM BPSK (HT20)
Channel MHz 6dB(kHz) | 99%(kHz)
Low 2412 16418 17018
Spectrum IDV:?I
Ref Level 21.80 dBm Offset 21.80 dB @ RBW 100 kHz
|& ALt 10de  SWT 1ms @ VBW 300 kHz Mode Sweep
@ 1Pk View
M1[1] -5.49 dBm
2.4037870 GHz
10 dBm M2[1] 1.22 dBm
Mz 2.4169930 GHz
0 dem - T
01 4780 depett=s A MMW
-10 dBm J
-20dem %
-30 4Bm o
-40 dBm
50 dBm
-50 dBm
70dem
CF 2.412 GHz 691 pts Span 30.0 MHz
Marker
Type \ Ref | Trc | Stimulus | Response \ Function | Function Result \
M1 1 2.403787 GHz -5.49 dBm
D1 M1 1 16.418 MHz 0.24 dB
W2 1 2.416993 GHz 1.22 dBm
| Ji Measuring... EEUARRCNE g6 Tos0s
Date: 10.JAN.2014 16:30:16
| Mid | 2437 16411 | 17018
Spectrum IDV:?I
Ref Level 21.80 dBm Offset 21.80 dB @ RBW 100 kHz
|& ALt 10de  SWT 1ms @ VBW 300 kHz Mode Sweep
@ 1Pk View
M1[1] -5.67 dBm
2.4287950 GHz
10 dem M2[1] -0.43 dBm
o 2.4432080 GHz
0 dBrm T T
o1 5430 cBITW\JLJ\JWu A e
: ! W ]
-10 dem (rj L]
-20 dBm N/\/u\('/
-30dem %
-40 dBm
S0dem
-60 dBm
-70 dBm
GF 2.437 GHz 691 pts Span 30.0 MHz
Marker
Type | Ref | Trc | stimulus | Response | Function | Function Result |
M1 1 2.428795 GHz -5.67 dBm
D1 M1 1 16.411 MHz -1.29 dB
M2 1 2.443208 GHz -0.43 dBm

[ Il

Date: 10.JAN.2014 16:31:11
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Ant 2 Mode: 802.11¢g OFDM BPSK (HT20)
Channel MHz 6dB(kHz) | 99%(kHz)
High 2462 16454 16975
Spectrum [%]
Ref Level 21.80 dem  Offset 21.80 dB @ RBW 100 kHz
|& Att 10de SWT 1ms @ VBW 300 kHz Mode Sweep
@ 1Pk View
M1[1] -7.50 dBm
2.4537510 GHz
10 dBm M2[1] -0.84 dBm
Mz 2.4582230 GHz
0 dam L 3
. ol Lo W petssphpbrlnteagin gy
-20 dBm fj k'
-30 dem 'W"”/WM M"'
~40 dem M
50 dem
-60 dBm
70 dBm
GCF 2.462 GHz 691 pts Span 30.0 MHz
Marker
Type | Ref | Trc | stimulus | Response | Function | Function Result |
M1 1 2 453751 GHz ~7.50 dem
D1 M1 1 16.454 MHz 0.17 dB
Mz 1 2458223 GHz -0.24 dBm
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Ant 2 Mode: 802.11n

OFDM QPSK (HT20)

Channel MHz

6dB(kHz)

99%(kHz)

2412

17713

18147

Low

Spectrum

(=)

Offset 21.80 dB
SWT 1ms

Ref Level 21.80 dBm
|& Att 10 dB

@ RBW 100 kHz

@ VBW 300 kHz Mode Sweep

@ 1Pk View
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Function Result \
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Spectrum
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SWT 1ms

Ref Level 21.80 dBm
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@ VBW 300 kHz Mode Sweep

@ 1Pk View

M1[1]

10 dBm
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Ant 2 Mode: 802.11n OFDM QPSK (HT20)
Channel MHz 6dB(kHz) | 99%(KkHz)
High 2462 17627 18191
Spectrum Inv:?l
Ref Level 21.80 dBm Offset 21.80 dB @ RBW 100 kHz
|& ALt 10de  SWT 1ms @ VBW 300 kHz Mode Sweep
@ 1Pk View
M1[1] -5.69 dBm
2.4531870 GHz
10 dem M2[1] -0.90 dBm
M2 2.4694670 GHz
0 dam : L
01 -6.000 cEmM‘M et oy nmﬂf\.u“ ;«“M'\ dorb sl sntn gy UAF\DI
-10 dem
-20 dBm M MW
-30dem ! 4
dBm
S0dem
-60 dBm
-70 dBm
GF 2.462 GHz 691 pts Span 30.0 MHz
Marker
Type | Ref | Tro stimulus | Response | Function | Function Result |
M1 1 2.453187 GHz -5.69 dBm
D1 M1 1 17.627 MHz -0.31 dB
M2 1 2.469467 GHz -0.90 dBm
[ ] [ ] Measuring...  JRRERENER g6 Sy y
b 4
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Ant 2 Mode:

802.11n

OFDM QPSK

(HT40)

Channel
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60B(kHz)
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Low
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Spectrum
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Ref Level 21.80 dBm
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Ant 2 Mode: 802.11n OFDM QPSK (HT40)
Channel MHz 6dB(kHz) | 99%(kHz)
High 2452 36107 37264
Spectrum Inv:?l
Ref Level 21.80 dBm Offset 21.80 dB @ RBW 100 kHz
|& ALt 10de  SWT 1.1ms @ YBW 300 kHz Mode Sweep
@ 1Pk View
M1[1] -12.28 dBm
2.4338380 GHz
10 dBm M2[1] -6.22 dBm
2.4607550 GHz
0 dem e
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-70 dBm
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Marker
Type | Ref | Trc | stimulus | Response | Function | Function Result |
M1 1 2.433838 GHz -12.28 dBm
D1 M1 1 36.107 MHz 0.09 dB
M2 1 2. 460755 GHz -6.22 dBm
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5.1.4 Power Density

RESULT: Passed
Test standard : FCC Part 15.247(e) , RSS-210 A8.2(2)

Basic standard : ANSI C63.10:2009, KDB558074

Kind of test site : Shielded room

Test setup

Test Channel : Low/ Middle/ High

Operation Mode : A

Ambient temperature : 18-22 °C

Relative humidity : 50-65 %

Atmospheric pressure : 100-103 kPa
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Table 9: Test result of Power Density Antenna 1

Ant 1 Mode: 802.11b DSSS QPSK (HT17)
Channel Frequency Peak Power Limit Result
MHz Density (dBm/3kHz)
dBm/3 kHz
Low 2412 -5.41 5 Pass
Mid 2437 -2.95 5 Pass
High 2462 -7.23 5 Pass
Ant 1 Mode: 802.11¢g OFDM BPSK (HT20)
Channel Frequency Peak Power Limit Result
MHz Density (dBm/3kHz)
dBm/3 kHz
Low 2412 -14.96 5 Pass
Mid 2437 -14.38 5 Pass
High 2462 -15.24 5 Pass
Ant 1 Mode: 802.11n OFDM QPSK (HT20)
Channel Frequency Peak Power Limit Result
MHz Density (dBm/3kHz)
dBm/3 kHz
Low 2412 -15.86 5 Pass
Mid 2437 -14.23 5 Pass
High 2462 -15.91 5 Pass
Ant 1 Mode: 802.11n OFDM QPSK (HT40)
Channel Frequency Peak Power Limit Result
MHz Density (dBm/3kHz)
dBm/3 kHz
Low 2422 -20 5 Pass
Mid 2437 -19.89 5 Pass
High 2452 -19.62 5 Pass
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Table 10: Test result of Power Density Antenna 2

Ant 2 Mode: 802.11b DSSS QPSK (HT17)
Channel Frequency Peak Power Limit Result
MHz Density (dBm/3kHz)
dBm/3 kHz
Low 2412 -0.85 5 Pass
Mid 2437 -2.67 5 Pass
High 2462 -4.63 5 Pass
Ant 2 Mode: 802.11g OFDM BPSK (HT20)
Channel Frequency Peak Power Limit Result
MHz Density (dBm/3kHz)
dBm/3 kHz
Low 2412 -11.77 5 Pass
Mid 2437 -14.43 5 Pass
High 2462 -14.53 5 Pass
Ant 2 Mode: 802.11n OFDM QPSK (HT20)
Channel Frequency Peak Power Limit Result
MHz Density (dBm/3kHz)
dBm/3 kHz
Low 2412 -14.49 5 Pass
Mid 2437 -14.13 5 Pass
High 2462 -15.3 5 Pass
Ant 2 Mode: 802.11n OFDM QPSK (HT40)
Channel Frequency Peak Power Limit Result
MHz Density (dBm/3kHz)
dBm/3 kHz
Low 2422 -18.65 5 Pass
Mid 2437 -17.42 5 Pass
High 2452 -17.55 5 Pass
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Result Diagrams
ANT 1 MODE:
ANT 1 MODE:
ANT 1 MODE:
ANT 1 MODE:
ANT 2 MODE:
ANT 2 MODE:
ANT 2 MODE:

ANT 2 MODE:

802.11B DSSS DBPSK (HT17).ccccceerrimeemnansn e s ssmss s s snnnns 58
802.11G OFDM BPSK (HT20) .....cumerrirmerrssansnssssssssssmsssnssass s snssaneas 60
802.11N OFDM BPSK (HT20)......ccoerrarsmerrssssnsrsssssmssmsssnssssssassssnssanes 62
802.11N OFDM BPSK (HT40).......ccccrrirmmrmnsnnnnmssssnnsmsssnssnssssssssnsanns 64
802.11B DSSS DBPSK (HT17)..ccccmirrieerrnnnmninssessnssnsensssss s snsanens 66
802.11G OFDM BPSK (HT20) .....ccccerrinmmrmnnnsninssnssnssssss s snsnnes 68
802.11N OFDM BPSK (HT20).......cccrrirmmrmnsnnnnmnssnsmmssnnsnsssssssmnssnnens 70
802.11N OFDM BPSK (HT40).......ccccrriummrmnsnnmnmnsssnnmmsssnssmsssssssmnssnnens 72




A TUVRheinland®

Produkte
Products

Prifbericht - Nr.: 10045580 001 Seite 58 von 104

Test Report No. Page 58 of 104
Ant1 Mode: 802.11b DSSS QPSK (HT17)
Channel MHz PPD dBnv3 kHz
Low 2412 -5.41

Spectrum IDVI’(I
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Ant 1 Mode: 802.11b DSSS QPSK (HT17)
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Ant 1 Mode: 802.11g OFDM BPSK (HT20)
Channel MHz PPD dBm/3 kHz
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Ant 1 Mode: 802.11n OFDM QPSK (HT20)
Channel MHz PPD dBmv3 kHz
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Ant1 Mode: 802.11n OFDM QPSK (HT40)
Channel MHz PPD dBnv3 kHz
Low 2422 -20
Spectrum [%]
Ref Level 21.80 derm  Offset 21,80 dB @ RBW 3 kHz

j= Att 10de SWT

11.2 ms @ YBW 10 kHz

Mode Sweep

@ 1Pk Max

10 dBm

M1[1]

-20.00 dBm
2.42759470 GHz

D1 2.000 dBm

0 dBm

-10 dem

-20 dBm

-30 dBm

ot %WM’W

-40 dBm

-50 dBm

-60 dBm

-70 dBm

CF 2.427615 GHz

691 pts

Span 1.0 MHz

Jl

] Measuring...

Date: 10,JAN.Z2014 15:01:45

| Mid | 2437

-19.89 |

Spectrum

10.01.2014

150145

(=)

Ref Level 21.80 dBm

j= Att 10de SWT

Offset 21.80 dB @ RBW
11.2 ms @ YBW 10 kHz

3 kHz
Mode Sweep

@ 1Pk Max

10 dBm

M1[1]

-19.89 dBm
2.42512030 GHz

01 8.000 dBrm

0 dem

-10 dBm

20 dem

30 dem

-40 dBm

S0 dem

-60 dBm

70 dem

CF 2.424786 GHz

691 pts

Span 1.0 MHz

Il

Measuring...

Date: 10.JAN.2014 15:01:21

10.01.2014
15:001:21 27




A TUVRheinland®

Produkte
Products

Prifbericht - Nr.: 10045580 001 Seite 65 von 104
Test Report No. Page 65 of 104

Ant 1 Mode: 802.11n OFDM QPSK (HT40)
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Ant 2 Mode: 802.11b DSSS QPSK (HT17)
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Ant 2 Mode: 802.11g OFDM BPSK (HT20)
Channel MHz PPD dBnv3 kHz
Low 2412 -11.77

Spectrum IDV:?I

Ref Level 21.80 dBm Offset 21.80 dE @ RBW 3 kHz

|& Att 10de  SWT 11.2ms @ VBW 10kHz Mode Sweep
@ 1Pk Max
M1[1] -11.77 dBm
2.41198990 GHz
10 dBriv
01 5.000 dBm
0 dBm
-10 dBm it

NS ST | g .

-30 dBm

-40 dBm

-50 dBm

-60 dBm

-70 dBm

CF 2.412 GHz 691 pts Span 1.0 MHz

] [ ] Measuring...  JRRRRENED i "'i‘;f.'.zz":ég y

Date: 10,JAN.Z2014 17:02:23

| Mid | 2437 -14.43 |

Spectrum IDV:?I

Ref Level 21.80 dBm Offset 21.80 dE @ RBW 3 kHz
|& Att 10de  SWT 11.2ms @ VBW 10kHz Mode Sweep
@ 1Pk Max

M1[1] -14.43 dBm
2.43762110 GHz

10 dBm

01 8.000 dBrm

0 dem

-10 dBm

1T

Wr"‘“ MM‘ il M rﬁ\vwl v.'\f\,n“ WMW nw,.uﬂhnun J".L“

i

30 dem

-40 dBm

S0 dem

-60 dBm

70 dem

CF 2.437637 GHz 691 pts Span 1.0 MHz

][ Measuring... GRRRLLLED e Sirieisy Vi
w9 %

Date: 10.JAN.2014 17:09:54




Produkte
Products

A TUVRheinland®

Prifbericht - Nr.:
Test Report No.

10045580 001

Seite 69 von 104
Page 69 of 104

Ant 2 Mode:
Channel
Low

Spectrum

802.11g
MHz
2462

OFDM
PPD dBm/3 kHz

-14.53

BPSK (HT20)

(=)

Offset 21.80 dB » RBW 3 kHz
SWT 11.2 ms @ YBW 10 kHz

Ref Level 21.80 dBm

|& Att 10 de Mode Sweep

@ 1Pk Max

M1[1]

10 dBm

-14.53 dBm
2.46264660 GHz

01 8.000 dBrm

0 dem

-10 dBm

RN,

20 dem

-40 dBm

S0 dem

-60 dBm

70 dem

CF 2.462347 GHz 691 pts

Span 1.0 MHz

Il

Date: 10.JAN.Z2014

Measuring...

17:03:

18

10.01.2014

77 g




Produkte
Products

A TUVRheinland®

Prifbericht - Nr.:
Test Report No.

10045580 001

Seite 70 von 104
Page 70 of 104

Ant 2 Mode: 802.11n

OFDM QPSK (HT20)

Channel MH

z PPD dBm/3 kHz

Low 241

2 -14.49

Spectrum

(=)

Ref Level 21.80 dBm
|& Att 10 dB

Offset
SWT

21.80 dB @ RBW 3 kHz

11.2ms @ VBW 10kHz Mode Sweep

@ 1Pk Max

10 dBm

M1[1]

-14.49 dBm
2.42008600 GHz

D1 2.000 dBm

0 dBm

-10 dem

WW%AN

T

fanndih,

-30 dBm

Gl

-40 dBm

-50 dBm

-60 dBm

-70 dBm

CF 2.420141 GHz

691 pts

Span 1.0 MHz

Jl

] Measuring...

Date: 10,JAN.Z2014 17:05:56

| Mid |

2437

-14.13 |

Spectrum

10.01.2014

17:05:55

(=)

Ref Level 21.80 dBm
|& Att 10 dB

Offset 2
SWT

1.80 dB @ RBW 3 kHz

11.2ms @ VBW 10kHz Mode Sweep

@ 1Pk Max

10 dBm

M1[1]

-14.13 dBm
2.42978040 GHz

01 8.000 dBrm

0 dem

-10 dBm

Ty

St L M

L | S

30 dem

EaraLh

B,

e

-40 dBm

S0 dem

-60 dBm

70 dem

CF 2.429475 GHz

691 pts

Span 1.0 MHz

Il

Measuring...

Date: 10.JAN.2014 17:0&:

[
[

10.01.2014
17:06:21 27




A TUVRheinland®

Produkte
Products

Prifbericht - Nr.: 10045580 001 Seite 71 von 104
Test Report No. Page 71 of 104

Ant 2 Mode: 802.11n OFDM QPSK (HT20)
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Ant 2 Mode: 802.11n OFDM QPSK (HT40)
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5.1.5 Conducted spurious emissions and Frequency Band Edge
measured in 100kHz Bandwidth

RESULT: Passed

Test standard : FCC part 15.247(d), RSS-210 A8.5

Basic standard : ANSI C63.10:2009, KDB558074

Limit : 20dB (below that in the 100kHz bandwidth within the
band that contains the highest level of the desired power)

Kind of test site : Shielded room

Test setup

Test Channel : Low/ High

Operation mode : A

Ambient temperature : 18-22 °C

Relative humidity : 50-65 %

Atmospheric pressure : 100-103 kPa

All emissions are more than 20dB below fundamental, details refer to following test plot, and
compliance is achived as well.

Due to the small size of the product and that there are no inductive components of significant size, 9kHz
to 30MHz frequency range is not tested based on technical judgment.
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Test Plot of 100kHz Conducted Emissions
Ant1 Mode: 802.11b DSSS QPSK (HT17)

Low Channel

Spectrum IDV:?I

Ref Level 21.80 dBm Offset 21.80 dB @ RBW 100 kHz
|& Att 10de  SWT 265 ms @ VBW 300 kHz Mode Sweep
@ 1Pk View

M1[1] 5.07 dBm
2.4120 GHz

10 dBm

M1
L

0 dem

-10 dBm

D1 -14,930 dBm

20 dem

30 dem

-40 dBm

S0 dBm | PP W ! m.,!f] 1 Wu.l.llua‘wl

Mm WA T e
\déﬁ“d%"ﬂ oo b

70 dem

Start 30.0 MHz 691 pts Stop 26.5 GHz

] [ Measuring...  EEEERNNND il S y
b 4

Date: 10.JAN.2014 15:40:01

Middle Channel

Spectrum IDV:?I

Ref Level 21.80 dBm Offset 21.80 dB @ RBW 100 kHz
|& Att 10de  SWT 265 ms @ VBW 300 kHz Mode Sweep
@ 1Pk View

M1[1] 6.09 dBm
2.4370 GHz

10 dBrm—twy
A

0 dem

-10 dBm

D1 -13.910 dBm

20 dem

30 dem

-40 dBm

50dem | , B a}\l\\\]l rU\JII'q N — uux|
Loz

70 dem

Start 30.0 MHz 691 pts Stop 26.5 GHz

Ji Measuring... QREREREED 6 O y
e 4

Date: 10.JAN.2014 15:3%:32




A TUVRheinland®

Produkte
Products

Prifbericht - Nr.: 10045580 001 Seite 76 von 104
Test Report No. Page 76 of 104

High Channel

Spectrum Iﬂvi?l

Ref Level 21.80 dBm Offset 21.80 dB @ RBW 100 kHz
|& Att 10de  SWT 265 ms @ VBW 300 kHz Mode Sweep
@ 1Pk View

M1[1] 5.68 dBm
2.4620 GHz

10 dBm—pwry
L 4

0 dBm

-10 dem

D1 -14.320 dBm

-20 dBm

-30 dBm

-40 dBm

=0dem | l “l"‘li'“\rl"\fw ! MWMW‘ Jwr Lhiag
M MW

0 dBm

-70 dBm

Start 30.0 MHz 691 pts Stop 26.5 GHz

] [ Measuring...  LRRRRECED S mi‘;fézg“_;; y
139 %

Date: 10,JAN.Z2014 15:39:04




Produkte
Products

A TUVRheinland®

Prufbericht -

Test Report No.

Nr.:

10045580 001

Seite 77 von 104
Page 77 of 104

Test Plot of 100kHz Bandwidth at Frequency Band Edges
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Test Plot of 100kHz Conducted Emissions
Ant1 Mode: 802.11g OFDM BPSK (HT20)
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Test Plot of 100kHz Bandwidth at Frequency Band Edges
Ant1 Mode: 802.11g OFDM BPSK (HT20)
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Test Plot of 100kHz Conducted Emissions
Ant1 Mode: 802.11n OFDM QPSK (HT20)
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Test Plot of 100kHz Bandwidth at Frequency Band Edges
Ant1 Mode: 802.11n OFDM QPSK (HT20)
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Test Plot of 100kHz Conducted Emissions
Ant1 Mode: 802.11n OFDM QPSK (HT40)
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Test Plot of 100kHz Bandwidth at Frequency Band Edges
Ant1 Mode: 802.11n OFDM QPSK (HT40)
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Test Plot of 100kHz Conducted Emissions
Ant2 Mode: 802.11b DSSS QPSK (HT17)
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Test Plot of 100kHz Bandwidth at Frequency Band Edges
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Test Plot of 100kHz Conducted Emissions
Ant2 Mode: 802.11g OFDM BPSK (HT20)
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Test Plot of 100kHz Bandwidth at Frequency Band Edges
Ant2 Mode: 802.11g OFDM BPSK (HT20)
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Test Plot of 100kHz Conducted Emissions
OFDM QPSK (HT20)
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Test Plot of 100kHz Bandwidth at Frequency Band Edges
Ant2 Mode: 802.11n OFDM QPSK (HT20)
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Test Plot of 100kHz Conducted Emissions
Ant 2 Mode: 802.11n OFDM QPSK (HT40)
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High Channel
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Test Plot of 100kHz Bandwidth at Frequency Band Edges
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5.1.6 Spurious Emission

RESULT: Passed
Test standard : FCC part 15.247(d), FCC 15.205, FCC 15.209,
RSS-210 2.2, RSS-210 A8.5 and RSS-Gen
7.21
Basic standard : ANSI C63.10: 2009
Limits : Radiated emissions which fall in the restricted

bands, as defined in FCC 15.205(a), must
comply with the radiated emission limits
specified in FCC 15.209(a).

Emission radiated outside the specified
frequency bands must comply with the
radiated emission limits specified in FCC
15.209(a) and FCC 15.249(a).

Kind of test site : 3m Semi-Anechoic Chamber
Test setup

Test Channel : Low/ Middle/ High

Operation mode : A C

Remark: Testing was carried out within frequency range 30MHz to the tenth harmonic.
For details refer to Appendix D.

The Radiated Emissions testing was performed in the X, Y and Z axis orientation. The X Axis
orientation is the worst-case and recorded in this test report. Due to the small size of the product and
that there are no inductive components of significant size, 9kHz to 30MHz frequency range is not tested
based on technical judgment.
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5.2 Mains Emissions

5.2.1 Mains Conducted Emissions

RESULT: Passed
Test standard : FCC Part 15.207
FCC Part 15.107
LP0002: 2.3
Limits : Mains Conducted emissions as defined in
above standards
Kind of test site : Shielded Room
Test setup
Test Channel : Middle
Operation mode : A

Remark: For details refer to Appendix D.
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6. Photographs of the Test Set-Up

Photograph 1: Set-up for Spurious Emissions (Front View)
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Photograph 3: Set-up for Spurious Emissions (Back View 2)

Photograph 4: Set-up for Conducted testing
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Photograph 5: Set-up for for Mains Conducted testing Back

Photograph 6: Set-up for for Mains Conducted testing Front
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